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The following sample(s) was/were submitted and identified on behalf of the client as:

N ZFLPAT WAL S LA R T A A
’?@é? ﬁfi Consignor: HEBEI JIGAO CHEMICAL FIBRE CO.,LTD
ien
Information | ZIEELIHENE: MAbEAFETRRX RTHK 25
Consignor address: NO.2 DONGNING ROAD GAOCHENG CITY HEBEI PR CHINA
LR Y BEANEE.
Sample Description: Fiber: in white.
ﬂ%&‘/gﬂ “H Ll e 4T Of:
Style Name: AR
s g}ﬁ‘ 1.66dtex*38mm
Sample e :
information R
Beiteh No: 20200511
ol 939195
Buyer:
FE B 14
Sample Quantity: One package
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Test Type: Submitted (sample sent by client)
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MTi{ Sample Received 2020-05-18 . 2020-05-18~2020-06-12
est Dite: Test Period:
Information :
R GB/T 20944.3-2008 4521 fBREM VRN 28 3 #00: IRETE
Deaiiisnt ACSoribnes GB/T 20944.3-2008 Textiles-Evaluation for antibacterial activity-Part 3: Flask-
shaking method
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Test = AL AE, T RAN s R e, _
T — The report only give the test result and Individual Judgment, detail please see follow page.
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This test report refer only to the samples tested
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Test Results and Judgment

PR PERNR: GB/T 20944.3-2008 £ 415 R ERERIIFATEE 3 #ior: IREIE
Antibacterial Assessment: GB/T 20944.3-2008 Textiles-Evaluation for antibacterial activity-Part 3: Flask-shaking method

i CDMMENT

B TR 24 P S GO
(HHES) antibacterial ac*toivity rate GB/T20944.3-2008 W iTinitt v
Name of test bacteria (%) Requirement of GB/T20944.3-2008 Comment
(Strain number)
FE b B O &2k B AT 2 = 60%, e HHE MR
s BR R FEG HAE AR Pass: The
Candida albicans 90% The antibacterial activity rate of submitted sample
(ATCC 10231) Candida albicans is =60%. the has antibacterial
product with antibacterial activity activity
e HBUHE SR
KA I ey Pass: The
i ; >99% BEdloet G 0B B R T S AT E | submitted sample
Escherichia Coli (8099) 4 3 2
= has antibacterial
=70%. FEMEETESRE. activity
The antibacterial activity rate of i A
R —— Staphylococcus Aureus and Pass: The
A O AR E ,, Escherichia Colis =70%, the submitted sample
Staphylococcus >99% 3 . . i
Aureus (ATCC6538) product with antibacterial activity ] has ]
antibacterial
activity
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LB S EOMEEE ATCC 6538, K415 8099, 1t &¥kE ATCC 10231,
Test Organisms: Staphylococcus Aureus ATCC 6538, Escherichia Coli 8099, Candida albicans ATCC 10231

e B TEST RESULT(S):

I A AR (P 5) B EERE N R B ERTE
Name of test bacteria Candida albicans e . Staphylococcus
. Escherichia Coli (8099)
(Strain number) (ATCC10231) Aureus (ATCC6538)
FERN R IR
Concentration of inoculum 1.8x1074 2.3x1074 2.2x1074
(CFU/mL)
MEFHIEREF | F 1.5 2.5 1. 8
The growth value on - — -
the control sample W, 5.8x1075 8.0x10 6 1.4x1076
(F=lgW:-1gWo) W, 1.8x1074 2.3x1074 2.2x1074
PR 5 18 /IR 3% F ik o
WA MIRE IR Y The number of
bacteria obtained from the ~
flask with the antimicrobial- B oetdia % «
treated sample after 18 h
incubation ( Q:)(CFU/ml)
HEZE (%)
Antibacterial activity rate 90 >99 >99
(%)
KT i 7 UK T 121°C, 15min
Sterilization method Autoclave121°C, 15min

s M IREEN 100%4006 45, 1 SGS Seie=fRdt,

REMARK: The control sample is 100% cotton fabric, provided by SGS lab.
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Remark: The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.
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***End of Report™*
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